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Statement

Y€ 570 B AL TR R BRIl O A BT
The certification is invalid if it is not affixed the Official seal of Shanghai Research Institute
of Chemical Industry Testing Centre on it.

BEBE TR

Copies of the certification are invalid.

EEBIFM., ., HEETIH

The certification is invalid without the signatures of appraiser, checker and approver.

The certification is invalid if it is forged or altered.

TR BT PRIIE R FE A O 8RR i B DR S B B BT — B0, AR, B
W T B T AT S HoAth J5 SR 34 h s A7 B AT AR

The client must guarantee that samples and documents provided for appraisal are consistent

with the goods to be transported. Otherwise, the client shall bear all legal responsibilities and
other consequences due to it.

AR B8 ) S AR N & P IR R T

The conclusion of this certification is only responsible for the sample provided by the client.

L REENYER, BT ERS. FFERIE LS WAk

The certification is valid in the year subscribed on it except when transported by rail. Please
refer to the comment of Certification on special occasion.

REEBAEIEERLEENES

The certification takes no account of the State and Operator Variations.

AL IR THE R I REME TANATR 2 7 &HE

Shanghai TECH. Chemical Industry Testing Co., Ltd undertakes the legal responsibility
of our testing centre.

S R BT N 5 e R E i XA —8, AREHTTN, EELRTEE
2HER.

The transportation mode of goods should be the same as the mode in the certification because
different transportation modes may have different conclusions.

BEBEMMERBAARF LRI, http:// www.msds.gov.cn 2]
The authenticity of the certification can be checked via our website: http://www.msds.gov.cn.
EAG B A B AR HG 3 http://www.msds.gov.cn BE4F M ERHE .

The application of the certification can be done via our website: http://www.msds.gov.cn.

¥oib: LiBTRGARRBIMSTERMNTELST

Address: West Entrance, Shanghai Research Institute of Chemical Industry , No.345
East Yunling Road, Shanghai, China.

@R 45 (Post code): 200062

%75 (Tel): (008621)52569800; 52815377-0713, 0714, 0717, 0718

4% A (Fax): (008621)52815377-0716, 0745

Email: msds123@gmail.com; fbshen@gmail.com
M At . www.msds.gov.cn
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LS4 — WA CP502440 3.0V 1200mAh
# do L AR Chinese
Name of Sample £ /

English

MR 1114020147

Sample No.

E PR I R RE RS A R A 7

Consignor /

A FE 4 R AR A TR A T
Manufacturer /

Bl ik B (RTRBRREHENENT R FARETF )

Test method

ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend. 1 38.3

HE AR A (TR SRR R RRET A
o ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend.1 38.3
SN, HERESN T
Appearance Silvery Aluminum foil shell
> <2 A S
Mg B 2014-02-25 R B A 2014-02-28 ~ 2014-03-20
Accepted Date Test Date
Yo7 B R PR RSN ; ph ; MRS B IR
Sl Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
2N, R EA R CRT RN KRR T )
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3tR#EZIK
WIS The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3.
A H M (Date):  2014-03-25
Bz #H4E0.32g o Lithium content:0.32g. AR 7 A N Primary Lithium Cell.
Comment
EXA Mi2R / R K 48 AL
Consignor 430040
Address Post Code
g A AR FAx %ﬁi %% ﬁ .
Approver: i Checker: Compiler: -
R4

Title:

B T #fi (Vice chief engineer)



i AR BRAR ] o s
b B &
SRICI Testing Centre Test Report

NO. 1114020147

2/10
15 B & # FAEE R RATE LS . -
No. - Ciduse Nurmiber of Standard Test Result | Conclusion | Remark
BAE (T e R eI T R Ak
B FMitY ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 ik | JLE{{H 1
'1 Altitude ?J%J g{éiual of Tests and Criteria Section Ses dppandix | ‘S’*ﬁ /
simulation  [ST/SG/AC.10/11/Rev.5/Amend. 1 38.3 Test T.1 Passed
WA E CGRTaRiimainfad i R e
Sl FfIt) ST/S6/AC. 10/11/Rev. 5/Anend. 1 38.3 i | jLp{t% 2
I 3
2 Th A $T.2 L . See Appendix 2 B 7
ermal test UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.2
WA CRTER B s g e FbRy
#Ea] FM) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 ik Wk 3
3 : ; % T.3 . P
Vibration UN Manual of Tests and Criteria Section Sea Appandix B P;ssed /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.3
B E T abl iz it il 4 iR50 Fibr
Wik Fl) ST/S6/AC. 10/11/Rev. 5/Anend. 1 38.3 & | jLHt 4
b Shock Ejﬁf\l ;;ﬂiual of Tests and Criteria Section bee: dppendix & a /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.4 Passed
Bea I CET sty AR5 Fbr i
HNeE % FMEY ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 ik | WLt 5
5 ¥ T.5 2 PN
External short [y Manual of Tests and Criteria Section S8 Appenize Pansid /
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5
BKE (T Ja R e MR Ts g RUbRTA|
BE FHF) ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 ik | WK% 6
6 r % T.6 See Appendix 6 % 7
Crush UN Manual of Tests and Criteria Section e
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.6 Passed
B I ORI ab Sz it g il 58 Rl
R j}i‘ﬂﬂ')) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & | pf% 7
7 B 5 T.8 ; AL
Forced discharge |uN Manual of Tests and Criteria Section o AppRRLAE. P;siﬁed /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.8
This space intentionally left blank
o | uFEe
I R4 FRHRR B 1 24°C IR AE 1 /%
Test Environment Ambient temperature:24°C, Ambient humidity:/%
Condition
BEAE )
e Test Item
o B ——— Y
3] > 14
Subcontracted Test SaFEBE | LA / Rk y
Condition Subcontracted | Name Post Code
Laboratory PR / A2 /
Address Tel
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A% 1 RRHA LA | A
No. Name of Test Items | Altitude simulation
.1 o2 Siks
. ‘ AHT Bef A A
#e | AR SR D RBEAT gk | #ae | Kb
%’g‘ Sample Status RE FRw/E RE F %% | Mass Loss | Residual |Z
Sample Mass oCcv Mass oCcv OCV |Other
No. /g A" /g IV /% /% Event
A TR
001 i 8. 3394 3.17 8. 3372 3. 17 0.03 100.00 | ©
002 . 8. 2443 3.17 8. 2425 3, 17 0. 02 100.00 | ©
003 i 8. 5450 3.18 8. 5428 3. 18 0.03 100.00 | ©
004 - 8. 2540 3.18 8. 2520 3.18 0. 02 100.00 | ©
005 .. 8. 4822 3.16 8. 4804 3.16 0. 02 100.00 | O
006 W 8. 5025 3.18 8. 5002 3.18 0. 03 100.00 | ©
007 i e 8.6392 | 3.26 | 8.6377 | 3.26 0.02 | 100.00 | ©
008 .o 8. 3135 3. 20 8.3116 3. 20 0. 02 100.00 | o
009 e, 8. 4126 8,17 8. 4117 8 17 0. 01 100.00 | o
010 w.--m 8.6111 3.19 8. 6099 3.19 0.01 100.00 | ©
011 Flllli;ﬁ/giifcl}%arged 8. 4884 / 8. 4863 / 0.02 / (0]
012 Fulla;ﬁi:iifclgax‘ged 8. 6147 / 8. 6124 / 0.03 / O
013 B L g 8. 4238 / 8. 4214 / 0. 03 / o
eI
014 Filly discharged 8. 4498 / 8. 4479 / 0.02 i/ 0
015 Fulltj;ﬁ%iﬁskcl'}{liarged 8.5135 / 8.5117 / 0.02 / (4]
016 Fulliﬁlgijfc?arged 8. 5526 / 8.5513 / 0.02 / (0]
017 Fulijffgiffggal‘ged 8. 3398 / 8. 3378 / 0.02 / 6]
008 | ma s | B3GR / 8. 3667 / 0.03 / o
019 Fully discharged 8.4817 / 8. 4794 / 0.03 / 0O
AL
020 Fully discharged 8. 3659 / 8. 3634 / 0.:03 s O

&iE: LR V-IRA D-MBR R-E F-2K 0-L#R. LRA. LMK, LHE. LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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53 i BIBRE LA | AR
No. Name of Test Items Therms] teat
#a | pans (Sl bl REEAN__| gk s st
%5 Sample Status RE |FRLE RE | F%%/E| Mass Loss| Residual | L%
Sample Mass OoCV Mass oCV OCV |Other
No. /g v /g A% 1% /% | Event
001 e e 8. 3372 3.17 8. 3367 3. 22 0.01 100.00 | o
002 - 8. 2425 3. 17 8. 2417 3. 22 0.01 100.00 | o
003 i s 8. 5428 3.18 8. 5422 3.2 0.01 100.00 | o
004 o 8. 2520 3.18 8. 2516 3,22 0.00 | 100.00 | o
005 .l 8. 4804 3.16 | 8.4796 | 3.21 0.01 | 100.00 | o
006 .. 8. 5002 3. 18 8. 5001 3,22 0.00 | 100.00 | o
007 - . . 8. 6377 3. 26 8.6357 | 3.29 0.02 | 100.00 | o
008 B i 8.3116 3.20 8.3112 3.24 0.00 | 100.00 | o
009 " 8. 4117 8, 17 8. 4110 3.21 0.01 100.00 | o
010 . 8. 6099 3.19 8. 6091 3.23 0.01 100.00 | o
011 s e | 84588 / 8. 4837 / 0.03 f o
012 Fl111§;6?ibfc[}%arged 8.6124 / 8.6108 / 0.02 / o
013 Fullg;dgijfcl#arged 8.4214 / 8. 4197 / 0.02 / 0
014 I e | 447D / 8. 4466 / 0. 02 / &
015 Full%%i?c?arged 8.5117 / 8.5105 / 0.01 / o
016 Fu1135%1%c[§arged 8.5513 / 8. 5488 / 0.03 / 0
017 Full?%i?cfarged 8.3378 / 8. 3361 / 0.02 / 0
018 Flllllj}‘rﬁlgibss(cr}%arged 8. 3667 / 8. 3638 7 0.03 / 0
019 Bl gl 8. 4794 / 8. 4783 / 0.01 J 0
020 B T | B 08 / 8. 3617 / 0. 02 / 0
FiE: LR V-RA D-MEAR R-KE F-RK 0-RMF. LR, LMK, LKL, LA,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 3 AL B & AR =3
No. Name of Test Items | Vipration
50 Ty .l
#a | MRk LA B A g gk | MARE | Kb
%5 Sample Status RE FREOE| RE FF# 4,/ | Mass Loss | Residual | 3
Sample Mass OoCV Mass OoCV oCcv Other
No. /g AY /g AV /% /% Event
K
001 T s 8. 3367 3.22 8. 3376 3.22 0. 00 100. 00 0
AT,
002 .. 8.2417 | 3.22 8. 2425 3.22 0.00 | 100.00 | o
ARIH
003 o . 8. 5422 3,28 8. 5431 3.22 0. 00 100. 00 0
A
004 . 8.2516 | 3.22 8. 2529 3.22 0.00 | 100.00 | o
A
005 ... 8. 4796 3. 21 8. 4809 3.21 0. 00 100. 00 0
AL
006 s 8. 5001 3.22 8. 5010 3. 22 0.00 | 100.00 | o
- R
007 O 8. 6357 3.29 8. 6368 % B7 0. 00 99. 39 0
R
008 W 8.3112 | 3.24 8. 3121 3.24 0.00 | 100.00 | o
R
009 L LI 8. 4110 3.21 8.4119 3.21 0. 00 100. 00 0
A
010 e 8. 6091 3, 23 8.6103 3.23 0.00 | 100.00 | o
SEA
011 Rile ataea | B4E7 / 8. 4840 f 0. 00 / 0
. SEA
012 e sy | (86108 / 8.6116 / 0. 00 / 0
S
013 Ao e | BIEE / 8. 4206 ¥ 0. 00 / 0
SEA
014 S D e 8. 4466 / 8. 4470 / 0. 00 / 0
015 R 8.5105 / 8.5110 / 0. 00 /
Fully discharged i’ ' s 0
016 FELBLL 8. 5488 / 8. 5497 / 0. 00 /
Fully discharged ) : P 0
- SEA I
017 Bl dheim | e SBL / 8. 3367 / 0. 00 / 0
SEATIHCH
018 M T | BHERS y 8. 3641 / 0. 00 / 0
019 TR 8. 4783 / 8. 4788 / 0. 00 i
Fully discharged . : . 0
, SEA
020 Bl e | BBELE / 8. 3616 / 0. 00 / )
FiE: LR V-RA D-Mk R-2A F-R XK 0-RMk. RRA. LK. L&E. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




b A AR A
A R E -4

SRICI Testing Centre Test Report— Appendix 4

NO. 1114020147

6/10
5 I B 4 AR Mt
No. 4 Name of Test Items Shock
RIEF] Bef RS Aft o
e | HaRA RN, el REE A | g5 ik [ fihem | R
B Samole Status RE | ARELE| RE |FHE/E| Mass Loss | Residual | FE
Sample v Mass OoCV Mass oCvV oCcVv Other
Wi, /g IV /g Y % 1% Event
001 .. 8. 3376 3. 22 8. 3699 3,92 0. 00 100.00 | o
002 .. 8.2425 | 3.22 8.2734 | 3.22 0. 00 100.00 | o
003 B 8. 5431 3.22 8.5660 | 3.22 0. 00 100.00 | o
004 ... 8.2529 | 3.22 8.2807 | 3.22 0. 00 100.00 | o
005 .. . 8. 4809 3. 21 8. 5061 3.21 0. 00 100.00 | o
006 ... 8.5010 | 3.22 8.5269 | 3.22 0. 00 100.00 | o
007 e 8. 6368 3,27 8. 6677 3. 98 0. 00 100.00 | o
008 - 8. 3121 3,24 8.3428 | 3.24 0. 00 100.00 | o
009 e 8.4119 | 3.21 | 8.4380 | 3.22 0.00 | 100.00 | o
010 = 8.6103 | 3.23 8.6432 | 3.23 0. 00 100.00 | o
011 Fullrj;zﬁ;ifﬁ(cfarged 8. 4840 / 8.5131 / 0. 00 / (6)
012 FL11£§E§iﬁzclklliarged 8.6116 / 8. 6368 / 0.00 / (6)
008 | gl e | 84206 / 8. 4463 / 0. 00 / 0
SEA T
014 Fully discharged 8. 4470 / 8.4710 / 0. 00 / O
015 Fllliyffgi)).sj(cfarged 8. 5110. / 8. 5382 / 0. 00 / (®)
SEA I
016 Fully discharged 8. 5497 / 8. 5803 / 0. 00 / (0]
AR
017 Fully discharged 8. 3367 / 8. 3656 / 0. 00 / (0)
018 Fulllﬁ;ﬁ%i}fc?arged 8. 3641 / 8. 3929 / 0. 00 / O
SEA T
019 Fully di}sc!harged 8.4788 / 8.5116 / 0. 00 / 0
SEATE
020 Fully :ii)sc‘h‘arged 8. 3616 / 8. 3902 / 0.00 / (6)
i LR V-RA D-REAR R-KE PRk 0-A#R. AR, LMK, LKL, A,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 : RBTE LM | S o
No. Name of Test Items External short circuit
T BRE HEROREEL EYE R
Sample No. Sample Status lar. Extern/aclcTemperature Other Event

“001 ... 78.7 0

002 Undifﬁ;{iged 1.0 @

003 .- 76.6 0

004 Undifﬁgged 79.4 0

005 Und?zz%ztgrged 68.5 9

006 Undifﬁ:iged 82.1 a

007 b 84. 6 0

008 ... 84.0 0

009 s e 86. 6 0

010 s 80. 3 0

011 Fulf_vE %ijjfc?arged 56.0 0

012 Ful 155 ?iﬁilcf‘arged 95.9 f

013 Ful 1??1?c#arged . § 2

014 Fullfj)? iiﬁfc[farged 95.6 o

L3 FLlllifﬁlcihijz(cL}%arged 4.7 o

016 Fulff ?i)?c#arged 95.8 ¢

017 Fulli/ii%iﬁfcfarged 56.3 9

018 FL111%§i?cfarged 56. 1 9

019 Fullifaf;i]zzc:%arged 56. 1 -

020 SEEH 56. 2 0

Fully discharged

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 " I B 4 A B e
No. Name of Test Items Crush
¥ a2 = 8
Haws HERA ML b SRR
Sample No. Sample Status e xtem/aﬂc MIRERCE Other Event
" RIRHE
fied Undischarged / Q
" ENGEN
022 Undischarged / 0
’ EN G
023 Undischarged / 0
ENEGEN
024 Undischarged / O
AT
025 Undischarged / 0
SEATAL
026 Fully discharged / 0
SEATAL
027 Fully discharged / 0
AR
028 Fully discharged / 0
ST
029 Fully discharged / 0
SEA T
030 Fully discharged / 0O
LTFER This space intentionally left

blank

%ix: DMK F-RK 0-LAFIK. LAX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 ; Nt e
No. Name of Test Items Forced discharge
S e S
:::;lgf N—‘J(:. S:fl;;iit:?us RibAE
Other Event
031 Fuli?éiziizrged 0
032 Fuli?iﬁéﬁiirged 0
033 Fuli?fi%ﬂt;rged 0
034 Fulﬁ?jﬁﬁgﬁzrged 0
035 Fulﬁ??ﬁiﬁﬁzrged 0
036 Ful 1}vb ?i)jizch}%arged o
037 Fuli?iﬁéiiirged 0
038 Fuli?fiii%irged 0
039 Fulﬁ?jﬁégﬁirged 0
040 Fuli?fﬁziizrged 0
T This spaﬁ:;fﬁzigﬁjonally

#iE: D-fRA F-RK 0-RMIR. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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